(@]
n
D
<
WMQW_
SISIRIZ
o
BISINIS
BINIRig
LiCiNin
€
-
o ‘e
ddMV.
O 0 ® ®
= O > -

__SPITFIRE1550




~ SPITFIRE1550

Model: A3950 CM3 AUS C
Code: 1129740454
Valid from: 27/07/2019
Tav.: PAT38-50L
Ne | " Description PN QTY
- Regular Maintenance Parts and Kits
) 51 [Belt o 1129705764 1
_Preventive Maintenance Kits
) 7 52 |Non Retun Valve — 1127190009 1
53 |Safety Valve kit = -~ 1129705554 1
o Repairing Kits & Parts _ ‘ '
- 54 |Pump Unit o 1129706678 1
55 |Motor/Pulley kit. . - 1129706374 1
56 |Belt Guard kit - 1129706357 1
57 |Vessel plug kit =~ 1129705557 1
58 |Pressure Regulator. . - 1129700689 1
59 |Pressure switch Kit: .- 1129706480 1
60 |Wheel/Rubber kit 1129706359 1
61 |Hose/Pipe kit 1129706534 1
62 |Handle 1129706685 1
63 [CableKit ... .llC 1129706375 1
i 64 |Motor Capacitor Box. - . 1129700387 1
65 |[Overload Protector = - 1127380673 1
66 |Capacitor Start . 1127380672 1
67 1129701221 1

CapacitorRun. ... ..._ .

Qty = Single unit quantity




A39 50 CM3 AUS C
1129740454

Valid from: 27/07/2019

Model:

Code:

PAT38(1129706678)

Tav.:

- SPITFIRE1550




SPITFIRE1550

Model: A39 50 CM3 AUS C
Code: 1129740454
Valid from: 27/07/2019
Tav.: PAT38(1129706678)
N° -Description PN QTY
Regular Maintenance Parts and Kits V
) i 1 Complete Air filter including filter element 2236112735 1
N , Preventive Maintenance Kits ‘
3 |Easy-kit PAT38 " 7L 1129706368 1
4 |Performance Kit PAT38 - 1129706371 . 1
- 5 |Valve Plate Kit =~ "7 2236112518 1
6 |GasketKit = - ll. 1129706288 1
7 - |Piston Kit- - 2236111620 2
7 8 |Piston Rings kit: ~Z. 1129705098 12
Repairing Kits & Parts
9 |Head Kit 2901325044 1
10 |CylinderKit . 2236112435 1
11 |Oil Kit ' ) 1129706370 1
12 |Bearing Kit - 1129706373 1
13 |Flywheel kit =~ """~ 2901325048 1
14 (i

Heavy-Duty Kit PAT38 -

1129706369

Qty = Single unit quantity




SPITFIRE1550

SINGLE PHASE V.230/50Hz
MONOFASE - V.230/50Hz

. .I;EE. CODE aT . .DESCRIPTION REF. CODE DESCRIPTION
[ "RIF."}" CODICE - - DESCRIZIONE . RIF. CODICE DESCRIZIONE
S 1711129707736 | 1 |Pump unit PAT38A . Gruppo pompante 38 1129705764 BELT A49 - Cinghia A 49
i '} 71129700437 . 1 |Joint 1/2 MM- = - ‘Raccordo R1/2 39 1129705130 BELT GUARD PAT24 Paracinghia
o 1129700766 | 1" |Joint 3/4 M-1/12 F " ."Raccordo 40 | 1127010209 Screw M5X12 Vite T.C.M5x12
B 7171129700388 .| 1 |Pressire Switch 10bar CE Pressostato 10bar CE 43 | 1127090201 Small Block for Belt Guard Blocchetto paracinghia
- - 1129102691 |-1 {Joint 1/4 MM L=38 -~ Raccordo 1/4"MM L=38 45 1129705129 L METAL PLATE PAT24 Staffa paracinghia “L" -
— 1127190227 | 1 |Safety Valve 10.5bar Valvola di sicurezza 10.5bar
- 8 _1127080018: -1 {Joint L X 1/4 MF - - . —Raccordo "L"1/4"MF 81 1129701221 Capacitor Condensatore 45uF
T >' - 1127110004 -| 1 |P. Guage D50xR1/4-Al-Manomefro D50 62 | 1127380672 Capacitor Condensatore 150pF
W '} "1129700330 | ‘1-{Joint1/4 MM. - -.: __Nipplo 1/4"x27 63 1127380669 Fan of the motor Ventola (MEC90)
E Q:-— ~97°} "1129700735. | 1 |Pressure Reducer GM 2 Riduttore di pressione 64 | 1127380670 Fan cover of the motor  Coperchio (MEC90)
T 1127110003 | 1 |P. Guage D40xR1/8 Al Manometro D40
S 1129701654 | 1 |Coupling ARO Rubinetto rapido
LN 1129704075 | 2 {Rubber Wheel 150mm Ruota D150
S 1129704170 | 2 |Pivot D20X57XM10  Perno ruota D20x M10
- g 1127030004 | 2 |Washer M10 Rondella D10
N 1127020008 | 2 |NutM10 Dado M10
1127360002 | 2 |Rubber Foot WB D40X35 Gommino D40
o 1127030019 | 12 |Washer M6 big Rondella D6
< 1127010122 | 2 {Screw M6X40X20 Vite M6x40
T aQ 1129704165 | 2 |Washer M6 Rondelia D6
O 1127020101 | 2 [NutM6 Dado M6
% 1427380140 | 1 |Metor 3HP 230visoHz MECS0 Motore Elettrico 3HP
< 1127400851 | 1 |Pulley D110XD24X38 Puleggia Dp 110 -A-
> 22A | 1129701827 | 1 |SCREW M5X12 Vite T.C.M5%12
23 | 1129704172 | 1 |Beit Guard Support Z Long Staffa paracinghia “Z"
l 24 1129707424 | 1 |TANK AB5OL AS RAL7016 Serbatoio
25 | 1129707425 | 1 JHANDLE AB50L RAL7016 Manopola
S 25B | 1127010287 | 2 |Screw M8X12 Vite TE.M8x12
N 26 1129700324 | 1 |Discharge Tap R3/8 Rubinetto spurgo 3/8'R
S |27 | 1129102504 | 2 |1/2 End Plug Tappo 1/2'G
g 28 | 1129102501 | 1 {Non Return Valve GM193 valvola di ritegno
o 29 | 1127230001 | 1 |Rilsan Hose D& Tubo Rilsan D6
29A | 1129703636 | 2 |Oil Pipe Bush D6XD4 Manicotto
E 30 1129704129 | 1 |Electric Cable 3X1.5X750 Cavo elettrico
oL3 1127320770 | 1 |Electric Plug AU 15A 3X1.5 Cavo alimentazione
ol 32 1127010131 | 4 |Screw M8X45 Vite T.E.M8x45
u 34 | 1127010110 | 4 |Screw M8X30 Vite T.E. M8%30 zinc.
Q 35 1127030003 | 4 |Washer M8 Rondella D8
?(l 36 1127020024 | 8 [Nut/flange M8 Dado flangia M8
> 737 | 1129708012 | 1 |vreep use aLpaTsansoL Tubo di alimentazione




